
QUESTION...

1•847•780•6120

Owner’s Manual
Model No. 71984

WORK TABLE

You will need this manual for safety instructions, operating procedures, and warranty. 
Put it and the original sales invoice in a safe, dry place for future reference.

Visit us on the web at www.powertecproducts.com

24-0731



PRODUCT
SPECIFICATIONS

Single Table Size:. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                
71" x 39" x 27.5" (1800 x 1000 x 700mm )

Extended Table Size: . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                             
142" x 39" x 27.5" (3600 x 1000 x 700mm)

Single Table Folded Size: . . . . . . . . . . . . . . . . . . . . . . . . . .                          
71" x 39" x 8" (1800 x 1000 x 206mm )

Maximum Load Capacity. . . . . . . . . . . . .             1100 lbs (500 kg)

Net Weight. . . . . . . . . . . . . . . . . . . . . . . . .                        77.2 lbs.  (35 kg)

Gross Weight. . . . . . . . . . . . . . . . . . . . . . .                       88.2 lbs. (40 kg)

TABLE OF CONTENTS 

	 ASSEMBLY	 1

	� PARTS ILLUSTRATION	 7	 
& LIST

	 NOTES	 9

	 WARRANTY	 10

	       SECTION		  		        PAGE



ASSEMBLY 1

x10 x1 x1

x5

x2
x2

x4

x8x4

C
D

E

J KO G H I

M

N
B

A

F

1

A
S

S
E

M
B

LY



SET UP

x2

x2

C

C

J H N

N

1

2

A
S

S
E

M
B

LY

2

H

H

J



SET UP

x4

A
S

S
E

M
B

LY

3

B J G

G

2

3

J



5

SET UP4

A

A

I

I

3

4

A
S

S
E

M
B

LY

x10

CHECK

     WARNING

Securely tighten the desktop support rod assembly (A), support base assembly (B), and support frame assembly (C) with the knob 
screws (I) and knob nuts, and ensure that the knobs will not loosen.



SET UP A
S

S
E

M
B

LY

5

4 A E

E

     WARNING

Securely tighten the desktop support rod assembly (A), support base assembly (B), and support frame assembly (C) with the knob 
screws (I) and knob nuts, and ensure that the knobs will not loosen.

5

D

D

F

F

A

K

J

J



INSTRUCTION FOR LARGE TILE & SLAB 

     WARNING

The large stone slab should be placed horizontally on the work 
table.

6

A
S

S
E

M
B

LY

6



WORK TABLE PARTS ILLUSTRATION

1

2

5

7

4

9

11

10

12

13

23

15

24
25

20

19

3

17

18

21

22

16

7 P
A

R
T

S
 L

IS
T

7

146

8



WORK TABLE PARTS LIST
Key# Part# Description Specifications Qty

1 71984001 Desktop support rod 40x40x1800 5
2 71984002 Orbital nut M8x50x16x8 10
3 71984003 Connecting base 200x45.5x42.5 

/ t=2.5
1

4 71984004 Knob nut M8xØ22x48 6
5 71984005 Support base 1000x145x135 

/ t=3.0
2

6 71984006 Flat washer D20xd8.8x2 6
7 71984007 Nylon nut M8x1.25x13x 

9.5
6

8 71984008 Support frame 40x40x590 / 
t=2.5

4

9 71984009 Hexagon socket head 
screw

M8x1.25x5x55 2

10 71984010 Square neck round 
head screw

M8x1.25x8x55 16

11 71984011 Left rail bracket 178x60x40 / 
t=3.0

1

Key# Part# Description Specifications Qty
12 71984012 Support frame 

connecting plate
737x100x40 / 

t=2.0
2

13 71984013 Right rail bracket 178x60x40 / 
t=3.0

1

14 71984014 Knob screw M8xØ22x48 10
15 71984015 Toothed flange nut M8x1.25x13x8 8
16 71984016 Square tube plug 40x40x3 4
17 71984017 Crash pad Ø33xH32 4
18 71984018 Hexagon socket head 

screws
M8xØ13x35L 8

19 71984019 Stop piece 84x25x3 4
20 71984020 Adjust the foot pads M8xØ50x80 4
21 71984021 Side cover 40x40x3 10
22 71984022 Hexagon socket head 

screws
M8x16 10

23 71984023 T slot screw M8x26 2
24 71984024 Open wrench 13 1
25 71984025 Hex Wrench 4, 5, 6 1

P
A

R
T

S
 L

IS
T

8

8



NOTES

N
O

T
E

S

9

9



10


